

CLIENT: Nova Industries
8011 North 154th East Ave
Owasso, OK 74055

Attn: Tim Borgne

Test Report No: TJ1768-2	Date: February 11, 2014
---------------------------------	--------------------------------

SAMPLE ID: The test samples are identified as: **Duct Armor**

SAMPLING DETAIL: Test samples were submitted to the laboratory directly by the client. No special sampling conditions or sample preparation were observed by QAI.

DATE OF RECEIPT: Samples were received at QAI on December 12, 2013.

TESTING PERIOD: December 18, - January 8, 2014

AUTHORIZATION: Signed Proposal Number SP060713-2 by Tim Borgne.

TEST PROCEDURE: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using Polarized Light Microscopy.

REMARKS: Testing was performed by EMSL Analytical, Inc., Cinnaminson, NJ 08077.

PREPARED BY


Rocky Hale
Material Test Technician

**SIGNED FOR ON BEHALF OF
QAI LABORATORIES INC.**


Jarred L. Johnson
Quality Manager



Test Procedure and Results:



EMSL Analytical, Inc.
 200 Route 130 North, Cinnaminson, NJ 08077
 Phone/Fax: (800) 220-3675 / (856) 786-5974
<http://www.EMSL.com> cinnaslab@EMSL.com

EMSL Order: 041400139
 CustomerID: MISC-SC
 CustomerPO: CC-333119
 ProjectID: EMSL-PJF

Attn: **QAI Laboratories**

1325 N. 108th E Ave
Tulsa, OK 74116

Phone:
 Fax:
 Received: 01/04/14 10:40 AM
 Analysis Date: 1/8/2014
 Collected:

Project: **QAI Laboratories**

Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using Polarized Light Microscopy

Sample	Description	Appearance	Non-Asbestos		Asbestos
			% Fibrous	% Non-Fibrous	% Type
1-duct armor 041400139-0001		White Non-Fibrous Homogeneous		100% Non-fibrous (other)	None Detected <input checked="" type="checkbox"/>

No Asbestos Detected Between Expected Limit of Detection and Federal EPA Recommended Limit Above Federal EPA Recommended Limit

These guidance limits are typically used in most scenarios. More stringent local or project specific guidelines may apply.

Analyst(s)
 Thomas Schwab (1)

Stephen Siegel, CIH, Laboratory Manager
 or other approved signatory

EMSL maintains liability limited to cost of analysis. This report relates only to the samples reported and may not be reproduced, except in full, without written approval by EMSL. EMSL bears no responsibility for sample collection activities or analytical method limitations. Interpretation and use of test results are the responsibility of the client. This report must not be used by the client to claim product certification, approval, or endorsement by NVLAP, NIST or any agency of the federal government. Non-friable organically bound materials present a problem matrix and therefore EMSL recommends gravimetric reduction prior to analysis. Samples received in good condition unless otherwise noted. Estimated accuracy, precision and uncertainty data available upon request. Unless requested by the client, building materials manufactured with multiple layers (i.e. linoleum, wallboard, etc.) are reported as a single sample. Reporting limit is 1%
 Samples analyzed by EMSL Analytical, Inc. Cinnaminson, NJ NVLAP Lab Code 101048-0, AIHA-LAP, LLC-IHLAP Lab 100194, NYS ELAP 10872, NJ DEP 03036, PA ID# 68-00367

Report Amended: 01/09/2014 08:16:41 Replaces the Initial Report 01/08/2014 18:28:25. Reason Code: Data Entry-Change to Appearance

Test Report PLM(I)-7.25.0 Printed: 1/9/2014 8:16:41 AM

THIS IS THE LAST PAGE OF THE REPORT. 1

End of Report

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED.